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S P.T. Beckjorindo Paryaweksana

Cargo & Marine Surveyor, Technical Inspection, Fumigation and Pest Control

-
¥
X

:9 Jalan Tebet Raya No. 9H

oS Jakarta 12810, Indonesia

- Tel. :021-8356618, 8356619
) Fax. :021-83703432

) E-mail : beckjor@indo.net.id

2 CERTIFICATE OF ANALYSIS  \, 47399

:f’ CONSIGMENT : CHARCOAL BRIQUETTE

'g':’ SHIPPERS : PT. ARACOCO GLOBAL INDUSTRI

9 RT. 01, RW. 01, BENDO, NGAWONGGO, CEPER, KLATEN
EMAIL: aracocoglobal@gmail.com

INVOICE NUMBER : GD/INV/018/30052023

BOOKING NUMBER : EBKG06667346

GROSS WEIGHT  : 17500 KGS

Member of :

Assoc. of Independent Surveyor Indonesia (AISI)
Assoc. of Pest Control Co Indonesia (ASPPHAMI)
Fed. of Oil, Seed and Fats Assoc. Ltd. (FOSFA)
Grain and Feed Trade Association (GAFTA)
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THIS IS TO CERTIFY that upon request received from Shipper. We have carried out Sampling for
Quality Analysis of the above mentioned consignment and have the following to report:

DATE AND PLACE : September 15, 2023, At shipper godown RT. 01, RW. 01, Bendo, Ngawonggo,

OF SAMPLING Ceper, Klaten

DATE OF TESTING : September 16, 2023

9 SAMPLE NUMBER : 1669 (HEXA 2,2 X 4)

MARKING T AR R S

3 SAMPLE WEIGHT : 1.870 KGS

«3 The result of analysis were performed by an our accredited laboratory at PT. Beckjorindo
Paryaweksana Laboratory, JI. Madukoro Raya Blok DXVIII No.20, Tawangmas, Semarang City, Central
“3 Java (accreditation by KAN for SNI ISO/IEC 17025:2017 /ISO/IEC 17025:2017 with certificate number
3 LP-1682-IDN) are as follows:

o No. PARAMETER TEST RESULTS TEST METHODS

3 1. | Moisture Content, % (w/w) 3.50 ASTM D 1762-84 (2021) Point 7.2
o2 2. | Ash Content, % (w/w) 2.15 ASTM D 1762-84 (2021) Point 7.4
& 3. | Volatile Matter, % (w/w) 13.12 ASTM D 1762-84 (2021) Point 7.3

2 4. | Fixed Carbon, % *) 81.23 IKP-7.4-001 Point 6.4

e REMARKS :

S - The goods are truly produced from the factory concerned, not from another factory.

- Testing Laboratory is not responsible for misuse of the results of this test.

&7 - - Itis prohibited to quate/copy and/or publish part of the contents of this report or certificate without
3 the permission of the Testing Laboratory.

- *) Qut of scope.

3 THIS CERTIFICATE is issued without prejudice which refers to those points described only and does
not deal report of any other matter.
o Semarang, September 16, 2023
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;’ This certificate is valid within PT. Beckjorindo Paryaweksana :
3 90 days from the date of issued ‘ g-lahoratory 3
o3 €
3 i\ &
1 1437/LAB-3MG/IX/23 WA Kusge €
%L Ksi/Isr/Mys "Head of Laboratory 3

L

“9 Our interventation is carried out to the best of our knowledge and ability, and our responsibility is limited to the exercise of reasonable care: It shall neither affect in
:,9 any way the contractural rights of our Principals nor shall it relieve other parties from their contractual obligations. In the case of claims successfully filled against
o3 us. our liability shall not exceed the amount referred to in the general conditions declared by The Association of Indonesian Independent Surveyors (AISI)
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